



8431 Murphy Drive  
Middleton, WI 53562

Telephone: 608-836-4400  
Facsimile: 608-831-9279  
www.intertek-etlsemko.com

March 22, 2012

Letter Report No. 100674569MID-001  
Project No. 100674569

Rob Larson  
Acoustic Ceiling Products LLC  
PO Box 1581  
Appleton, WI 54912-1581

Ph: (800) 434-3750  
email: robl@ceilingmax.com

Subject: VOC Tests

Dear Rob,

Testing has been completed on submitted samples of white acoustic ceiling tile. The samples were received on March 2, 2012 in good condition.

The samples were analyzed using a Mettler Toledo Analytical Balance (#1045) and GCMS (#1169). The purpose of this testing was to determine the Volatile Content of Coating (ASTM D2369-2010e1 Method E) and Volatile Organic Composition (EPA Method TO-17) of the acoustic ceiling tiles.

A standard deviation was requested by the client to change 60 minute @ 110±5°C heating to a client specified a minimum bake (60 minute @ 105±5°C). There was no maximum heat.

Sample	Minimum Bake (% Mass Loss)
Baffle SB255	0

The results of the EPA Method TO-17. Chamber size 50L. Sample size 200 by 100 mm.

**No compounds were found after a 2 day equilibration period in the chamber.**

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Please note; this Letter Report does not represent authorization for the use of any Intertek certification marks.

Completed by: Title:	Bryan Bowman Chemist	Reviewed by: Title:	Mark Crawford Chemist
Signature:		Signature	
Date	3/22/2011	Date:	3/22/2011

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.

